KC 500 ET

Model:
KC 500

Liste de pieces Francais

15-02-2015

Nilfisk
ALTO

www.nilfisk-alto.com
works for you



Table des matieres
KC 500 ET

Casing and frame

Drive- and lift lever

Brushes

Motors and rear parts
Battery, filter and dash board

10
12



15-02-2015
eces

Casing and frame

KC 500 ET




Casing and frame

15-02-2015

ID Liste de pieces

KCS500ET02
KC 500 ET 2
Pos Réf. Piece Qté Description
1 7114801 1 CAPOT SUPERIEUR ANTRACITE BLUE
1 7114801-1 1 ANTHRACITE UPPER COVER -GR GREY
2 7114276 2 MOLETTE D40 M8X15
3 7114225 4 ECROU M8
4 7114550 4 SERRURE COMPLETE
5 7114759 1 POIGNEE
6 7114418 2 COUVRE-GUIDON
8 7114794-1 1 BAC ANTRACITE GREY
10 7114736 1 CARTER COUVRE-CABLES F. HANDLE BLUE
10 7114736-1 1 CABLE CASING FOR HANDLE F. HANDLE GREY
11 7114445 1 POIGNEE COMPLETE
12 7114116 2 RONDELLE 6X24
13 7114528 1 JOINT RENFORCE
14 7114135 8 VIS 6X16
15 7114166 2 VIS 6.3X19
16 7114852 1 CADRE RAL7001
17 7114133 8 VIS 8x10
18 7114733 1 CARTER LATERAL DROIT GRIS BLACK
18 7114733-1 1 RIGHT SIDE CASING - GREY GREY
19 7114732 1 CARTER LATERAL GAUCHE BLACK
19 71147321 1 LEFT SIDE CASING - GREY GREY
20 7114632 1 CARTER FRONTAL GRIS BLACK
20 7114632-1 1 FRONT CASING -GREY GREY
21 7114182 2 VIS 8x16
22 1800705 2 ECROU
23 7114267 2 VIS 20X9 M6X18
24 7114785 1 BAC ARRIERE GRIS BLACK
25 7114113 2 RONDELLE 8X17




15-02-2015
ID Liste de pieces

KC500ET04

Drive- and lift lever

KC 500 ET




Drive- and lift lever

15-02-2015

ID Liste de pieces

KCS500ET04
KC 500 ET 5
Pos Réf. Piece Qté Description
1 7115191 1  GAINE BROSSE LATERALE
2 7114506 1 TRACTION HANDLE
3 7114275 3 ECROU GUIDE
4 7114684 1 LEVIER COMMANDE
5 7115300 1 CAP FOR HANDLE
6 7114443 1 GAINE BROSSE LATERALE
7 7114540 1 CABLE LEVE-BROSSE
8 7114324 1 GOUJON 17X34
9 7114953 1 GAINE CABLE TRACTION
10 7114954 1 CABLE TRACTION
11 7114151 2 GOUJON 5X6
12 7114363 2 VIS FIXATION CABLE
13 7114126 2 ECROU M8
14 7114126 3 ECROU M8
15 7114264 1 ATTACHE/COLLIER/FIXATION
16 7114448 1 LEVIER LEVE BROSSE




Brushes
KC 500 ET

15-02-2015

ID Liste de pieces
KC500ET06

7

76

-
A o =
e,
g .
e

\

T
i | ’W: i\
|

i I \'\"
".'I.ll I|'|I VAN
ﬂ;ﬂ fl'll::'ll'lllllll ‘ ||I|I |I'|I'I:I::':::¥H%\

’.i:c
i

I.','||I| /]|
||I,|I || ,|I|I| || ‘

AL

)

_

79

i ‘}‘.‘f‘Q\

\

51

50




Brushes

15-02-2015

ID Liste de pieces

KCS500ET06
KC 500 ET 5
Pos Réf. Piece Qté Description
3 7114275 3 ECROU GUIDE
11 7114151 2 GOUJON 5X6
12 7114363 2 VIS FIXATION CABLE
13 7114113 7 RONDELLE 8X17
14 7114126 3 ECROU M8
17 7114300 1 RESSORT
18 7114247 1 FIXING SCREW BELT TIGHTEN
19 7114404 1 BELT TIGHTENER ROLL H15
20 7114419 1 ROULEMENT
21 7114157 1 INNER SNAP RING. DIN472 @
22 7114228 1 SPACER
23 7114574 1 ETRIER TENDEUR COURROIE
24 7114325 2 GOUJON POUR CULBUTEUR
25 7114254 2 DOUILLE CULBUTEUR
26 7114609 1 CULBUTEUR
27 1805399 6 ECROU M6
28 7114179 1 VIS 12X40
29 7114641 1 SUPPORT PIVOTANT
30 7114171 6 VIS 6X20
33 7114780 1 BALAI PRINCIPAL
34 7114690 1 ARBRE DE BROSSE
35 7114169 1 KEY 5X5X15
36 7115340 2 ENTRETOISE
37 7114170 2 GOUJON 6X6
38 7114589 1 SUPPORT POUR ROULEMENT
39 7114482 2 ROULEMENT
40 7114167 3 CIRCLIPS
41 7114185 1 CIRCLIP D12 X1.0
42 7114224 1  BRUSH ADJUSTING FIXING PI
43 7114449 1 ETRIER REGLAGE BROSSE
44 7114288 2 RONDELLE BRAS LATERAL
45 7114456 2 ROULEMENT HK 1012
46 7114133 2 VIS 8X10
47 7114282 1 ENTRETOISE ARBRE
48 7114113 7 RONDELLE 8X17
49 7114457 1 POULIE
50 7114845 1 MOTO-REDUCTEUR
51 7114116 1 RONDELLE 6X24
52 7114112 6 RONDELLE 6X12
53 7114427 1 MOLETTE D60 12X67
54 7114261 1 BAGUE MOLETEE D40 M12
55 7114163 3 VIS 8xes
56 7114144 1 VIS 8x2




Brushes

15-02-2015

ID Liste de pieces

KCS500ET06
KC 500 ET 5
Pos Réf. Piece Qté Description
57 7114268 1 DOUILLE TENDEUR COURROIE
58 7114149 1 RONDELLE 8X32
59 7114399 1  BAGUE ROULEMENT
60 7114192 6 BILLES D11/32 INCH
61 7114505 1 ANNEAU DENTE
62 7114196 1 KEY 3x3.7
63 7114517 1 DOUILLE PORTE-PALIER
64 7114464 2 ROULEMENT
65 7114400 1 BAGUE DENTEE
66 7114205 1 CIRCLIPD 25
67 7114180 1 ECROU M12
68 7114240 2 RONDELLE
69 7114270 1 POULIE D27X15
70 7114571 1 COURROIE D8 X 970
71 7114138 2 RONDELLE 8X24
72 7114546 1 SUPPORT BROSSE LATERALE
73 7114572 1 RONDELLE ENTRAINEMENT
74 7114654 1 BALAI LATERAL
75 7114271 1 POULIE D30X15
76 7114110 3 VIS 6X10
77 7114310 1 ENTRETOISE
78 7114515 1 ROULEMENT
79 7114130 1 VIS 6X16




15-02-2015
Motors and rear parts fS———

KC500ET08

KC 500 ET T




Motors and rear parts

15-02-2015

ID Liste de pieces

KCS500ETO08
KC 500 ET T
Pos Réf. Piece Qté Description
1 7114258 2 CACHE ROUE NOIRE D200
2 7114134 2 VIS 6X10
3 7114116 2 RONDELLE 6x24
4 7114206 4 CIRCLIP D 28
5 7114668 2 ROULEMENT
6 7114499 2 DOUILLE HEXAGONALE
7 7114515 2 ROULEMENT
8 7114622 2 ROUE D250X55
10 7114669 2 SUPPORT
11 7114112 4 RONDELLE 6X12
12 1805399 8 ECROU M6
13 7114209 1 CLAVETTE 5 X5 X25
14 7114675 1 ARBRE DE TRACTION
15 7114452 1 COURROIE Z30 3/4
16 7114666 1 POULIE D140
17 7114150 1 GOUJON 6X10
19 7114114 3 RONDELLE 5X20
20 7114519 1 POULIE D55
21 7114146 3 VIS 6x20
22 7114420 1 ROULEMENT
23 7114561 1 SUPPORT ROULEMENT
24 7114243 2 PIVOT
25 7114573 1 SUPPORT MOTEUR
26 7114713 1 VENTILATEUR D 200
27 7114102 2 VIS 5X16
28 7114397 1 DOUILLE VENTILATEUR
29 7114845 1 MOTO-REDUCTEUR
30 7114809 1 MOTEUR D77 ARBRE SIMPLE
31 7114130 4 VIS 6X16
32 7114115 4  WASHER 6X18
33 7114196 1 KEY 3x3.7




15-02-2015
de pieces

12

Battery, filter and dash board

KC 500 ET

OPTIONAL




Battery, filter and dash board

15-02-2015

ID Liste de pieces

KCS500ET10
KC 500 ET 3
Pos Réf. Piece Qté Description
1 7114592 1 PLAQUE TABLEAU DE BORD
2 7114624 1 INTERRUPTEUR A CLEF
3 7114355 1 INTERRUPTEUR BIPOLAIRE
4 7114194 2 VIS 5X20
5 7114586 1 CONNECTEUR CHARGEUR
6 7114493 1 KIT MOUSSE ADHESIVE
7 7114503 1  VOLET LATERAL GAUCHE
10 7114172 1 SCREW 6X25
11 7114434 1 COMPLETE FILTER SHAKER L
12 7114413 1 SIEGE NETTOYAGE FILTRE
13 7114222 4 FUSIBLE 30 A
14 7114518 1 PORTE-FUSIBLES
15 7114123 2 VIS 8x25
16 7114385 1 ETRIER FIXATION FILTRE
17 7114723 1 FILTRE PAPIER
18 7114414 1 KIT JOINTS FILTRE
19 7114841 1 COSSES
20 7114220 1 ECROU M18
21 7114297 1 RESSORT NETTOYAGE FILTRE
22 7114175 1 JOINT
23 7114403 1  GOUJON
24 7114158 1 INNER SNAP RING DIN @16
25 7114363 1 CONTREPOIDS
26 7114181 2 SCREW 10X16
27 7114559 1 VOLET ARRIERE
28 7114502 1 VOLET LATERAL DROITE
29 7114466 2 VOLET INTERNE
30 7114119 16 VIS 3.5X9.5
31 7114101 8 VIS 4X16
32 2759 8 ECROU M8
33 7114373 1 FLAP FIXER
34 7114323 1 CAOUTCHOUC DU BAC AVANT
35 7114402 1 CAOUTCHOUC DU BAC AVANT
36 7116028 1 BATTERIE 12V 89 AH
37 7114773 1 COMPTEUR HORAIRE
38 7114831 1 CIRCUIT IMPRIME 12V




